SPORTNPW

IN240300040V01_UK_ES_IT

A91-338V00

Flat weight bench &

Max weight: 300 kg

IMPORTANT, RETAIN FOR FUTURE REFERENCE: READ CAREFULLY

ASSEMBLY INSTRUCTIONS



SAFETY INFORMATION
IMPORTANT - Please read fully before assembly or use.

This exercise equipment is built for optimum safety. However, certain
precautions apply whenever you operate a piece of exercise equipment. Be
sure to read the entire manual before you assemble, operate, or use this
equipment, note the following safety precautions.

Warning for assembly
e Ensure you have all the parts and tools listed.

e Remove all fittings from the plastic bags and separate them into their
groups.

eKeep children and animals away from the work areas, small parts can
cause a choking hazard if swallowed.

eEnsure you have enough space to layout the parts before starting.
The assembly of this equipment is best carried out by 2 persons.

eAssemble the item as close to its final position (in the same room) as
possible.

e The free-standing equipment shall be installed on a stable and level base.
eDispose of all packaging carefully and responsibly.

Warning for using

eThis exercise equipment is made for training in private environment. Only
use the equipment for its intended use.

e¢DO NOT make any changes to the equipment which can affect the security
of the product.

eWarning! Pregnant or physically injured persons should never use the
weight station without prior consultation with a doctor you trust.

eBe aware of your body's signals. Incorrect or excessive exercise can
damage your health.

eSTOP exercising if you experience any pain, tightness in your chest,
irregular heartbeat, extreme shortness of breath, lightheadedness,
dizziness, or nausea. If you do experience any of these conditions you
should CONSULT YOUR DOCTOR IMMEDIATELY before continuing with
your exercise program.

eAlways adapt your training style to your personal fitness level and health.

eBefore every training session, ensure you check the equipment for
operation and safety.

eBefore using, ensure the item is installed correctly and that all safety
devices are functional! Damages or alterations to the product resulting from
modification, will invalidate your warranty. For problems resulting from the
modification or other restrictions, the seller is not responsible.




e Any damage must be reported to the seller immediately after delivery, and
before use or installation. Later complaints will not be considered.

eUse only suitable tools for assembly.

eThe installation must ONLY be carried out by adults. Children should not be
present in the immediate environment where the assembly is taking place.

e Make sure all connections are securely mounted before releasing the
product for use.

e Check all connections at regular intervals for damage, loose elements and
other factors that can lead to a loss of sufficient security.

e Do not leave children unattended on the weight bench! It is not a toy!
Instruct them not to play with or climb on the appliance.

e In case of a fault during day-to-day use, or during maintenance, lock the
equipment to prevent any risk of injury.

e Children or persons with limited physical or mental abilities, or those not
familiar with this device, should not be allowed to use this weight bench!

ePlease keep in mind that this manual and the safety can only draw your
attention to eventual hazard. Logical conclusions and care should always be
practiced when handling this device.

eBefore using the equipment to exercise, always warm up with stretching
exercises.

eBefore using the equipment, check the nuts and bolts are securely
tightened.

eUse the equipment on a solid, flat surface with a protective cover for your
floor or carpet.

eThe safety level of the equipment can only be maintained if it is regularly
examined for damage and/or wear and tear. If you find any defective
components whilst assembling or checking the equipment, or if you hear any
unusual sounds, from the equipment during use, STOP! Do not use the
equipment until the problem has been rectified.

e Wear suitable clothing whilst using the equipment. Avoid wearing loose
clothing which may get caught in the equipment or that may restrict or
prevent movement.

e Before starting any exercise or conditioning program you should consult
with your personal physician to see if you require a complete physical exam.
This is especially important if you are over the age of 35, have never
exercised before, are pregnant, or suffer from any illness.




CLEANING AND MAINTENANCE

1. Regularly examine the equipment to detect any damage to wear which
may have occurred.

The safety level of the equipment can be maintained only if it is examined
regularly for damage and wear and tear on ropes, pulleys, and connection
points.

2. Lubricate moving parts with light oil periodically to prevent premature
wear.

3. Inspect and tighten all parts before using the equipment. Replace
defective components immediately and/or keep the equipment out of use
until repair. Pay particular attention to components most susceptible to
wear.

4. The equipment can be cleaned using a soft, damp cloth. Do not use
solvents or abrasive cleaners.




Parts List

Please check all accessories carefully

Sequence Name Schematic Quantity
number
A Seat pad 1
B Flat bench 1
support
C Foot tube 2
Screw Package List
Sequence L )
Name Specification Quantity
Number
1 Carriage screw M10*65 4
2 Inner hexagon screw M6*37 4
3 Lock nut M10 4
4 Washers 310.5*0320*1.5 4
5 Open wrench Opposite side 17 1
6 L-wrench Opposite side 5mm 1




Installation Steps

Step 1:

- Remove all parts from the box, take out the plastic bag and place them on a
clean and flat surface.

- Put the seat pad in place as shown in the picture.

- Take out the long horizontal tube surface of the flat bench support and place
it on the seat pad.

- Make sure the four mounting holes on the bench support align with the fixing
holes on the seat pad.

- Take out four M6*37 hexagon screws and the L-wrench tool from the screw
package.

- Use the L-wrench tool to tighten the screws.

Step 2:
- Take out the foot tube.

- Place the foot tube on the bottom plate of the flat bench support, following
the picture.

- Align the two mounting holes.

- Take out four M10*65 screws and the L-wrench from the screw package.

- Use the L-wrench to tighten the screws.




Step 3:

- Take out four M10 lock nuts and washers.
- Place the washers onto the nuts.

- Tighten the nuts with a wrench.

Step 4:
- Flip the installed flat bench over, placing it on a flat ground.
- It is now ready for use.




SPORTNPW

IN240300040V01_UK_ES_IT

A91-338V00

Banco de pesas plano @

Peso maximo: 300 kg

IMPORTANTE - CONSERVE ESTAINFORMACION
PARA SU CONSULTAPOSTERIOR: LEERDETALLADAMENTE

INSTRUCCIONES DE MONTAJE



INFORMACION DE SEGURIDAD

IMPORTANTE: Lea todas las instrucciones antes de instalar o
utilizar este equipo.

Este equipo de ejercicio esta fabricado con la seguridad Optima. Sin

embargo, siempre debe aplicar ciertas precauciones al utilizar cualquier

equipo de ejercicio. Asegurese de leer todo el manual antes de instalarlo,

operarlo o utilizarlo, tenga en cuenta las precauciones de seguridad a

continuacion.

Advertencia para el montaje

e Asegurese de tener todas las piezas y herramientas enumeradas en las
listas.

e Retire todas las piezas de las bolsas de plastico y separelas en varios
grupos para facilitar el montaje.

e Mantenga a los nifios y animales alejados del area de trabajo, las piezas
pequefias pueden provocar el peligro de asfixia si se ingieren.

e Asegurese de tener suficiente espacio para colocar las piezas antes de
empezar el montaje.

e Es mejor que el montaje de este equipo de ejercicio se realice por al
menos de 2 personas.

e Monte el equipo de ejercicio lo mas cerca posible de su colocacion final (en
la misma habitacién).

e El equipo de pie debe ser instalado sobre una superficie estable y
nivelada.

e Deseche todo el embalaje cuidadosamente y responsablemente.

Advertencia para el uso

e Este equipo de ejercicio esta disefiado para ser utilizado en un entorno
privado. Solo utilicelo para el uso previsto.

e NO realice cambios ni modificaciones en el equipo de ejercicio que puedan
afectar la seguridad de él.

e jAdvertencia! Las personas embarazadas o con lesiones fisicas
nunca deben utilizar la estacion de pesas sin consultar de antemano
con un médico en el que puede confiar.

e Presta atencidon a las sefiales de su cuerpo. Hacer ejercicio de manera
incorrecta o excesiva puede dafar su salud.

e DEJE de hacer ejercicio si siente dolor, opresion en el pecho, latidos
cardiacos irregulares, falta de aire extrema, aturdimiento, mareos o
nauseas. Si sufre alguna de dichas condiciones, debe CONSULTAR CON
SU MEDICO INMEDIATAMENTE antes de continuar con su programa de
entrenamiento.

e Siempre adapte su estilo de entrenamiento de acuerdo con su nivel de
condicién fisica y salud personal.

e Antes de empezar cada entrenamiento, asegurese de comprobar el
funcionamiento y la seguridad del equipo de ejercicio.




e Antes de utilizar el equipo de ejercicio, asegurese de que esté instalado de
manera correcta y de que todos los dispositivos de seguridad funcionen bien.
e Los dafnos o modificaciones en el equipo invalidaran su garantia. El
vendedor no se hace responsable de los problemas causados por las
modificaciones u otras restricciones.

e Si descubre cualquier daino en el equipo de ejercicio, debe informar al
vendedor inmediatamente después de la entrega y antes de utilizarlo o
instalarlo. No se consideraran quejas posteriores.

e Solo utilice las herramientas adecuadas para realizar el montaje.

e El montaje SOLO debe ser realizada por los adultos. Los nifios no deben
estar presentes en el area de trabajo donde se lleva a cabo el montaje.

e Asegurese de que todas las conexiones estén apretadas y fijadas
correctamente antes de utilizar este equipo de ejercicio.

e \Verifique todas las conexiones con regularidad para detectar dafos,
elementos sueltos y otros factores que tienen impacto negativo en la
seguridad.

e |No deje a los nifios solos en la estacion de pesas sin supervision! {No es
un juguete! Asegurese de que los nifAos no jueguen ni se suban a la estacién
de pesas.

e Si descubre alguna averia en el equipo de ejercicio durante el uso diario o
durante el mantenimiento, deje de utilizarlo inmediatamente para evitar
cualquier riesgo de lesiones.

e jLos nifios o las personas con capacidades fisicas o mentales limitadas, o
que no estén familiarizadas con este equipo de ejercicio, no deben utilizarlo!

e Tenga en cuenta que este manual y advertencias de seguridad solo
pueden llamar su atencidén sobre los peligros posibles. También debe tener
en cuenta conclusiones légicas y tener cuidado al utilizar este equipo de
ejercicio.

e Antes de utilizar el equipo de ejercicio, siempre haga ejercicios de
estiramiento.

e Antes de utilizar el equipo de ejercicio, verifique si todos los tornillos y las
tuercas estén apretados firmemente.

e Utilice el equipo de ejercicio sobre una superficie estable y plana con una
cubierta protectora o alfombra.

e El nivel de seguridad del equipo de ejercicio solo se puede mantener si se
inspecciona con regularidad para detectar danos y / o desgaste. Si
encuentra alguna pieza defectuosa al instalar o inspeccionar el equipo de
ejercicio, o si escucha algun sonido inusual del equipo en funcionamiento,
iDETENGASE! No lo utilice hasta que se haya solucionado el problema.

e Use ropa adecuada al utilizar el equipo de ejercicio. Evite usar ropa
holgada que pueda quedar atrapada en &l o que pueda restringir o prevenir
la accion.

e Antes de empezar cualquier programa de ejercicio o acondicionamiento,
debe consultar con su médico personal para determinar si necesita un
examen fisico completo. Esto es muy importante si tiene mas de 35 afios,
nunca ha hecho ejercicio antes, esta embarazada o padece alguna
enfermedad.




LIMPIEZAY MANTENIMIENTO

1. Inspeccione regularmente el equipo de ejercicio para detectar
cualquier dafo o desgaste que pueda haber ocurrido.

El nivel de seguridad del equipo del ejercicio se puede mantener
unicamente si se inspecciona con regularidad para detectar si hay dafos
y desgastes en cuerdas, poleas y puntos de conexion.

2. Lubrique las piezas moviles con aceite ligero regularmente con el fin
de evitar un desgaste prematuro.

3. Inspeccione y apriete todas las piezas antes de utilizar el equipo de
ejercicio. Reemplace las piezas defectuosas de inmediato y / o no utilice
el equipo de ejercicio hasta que se repare. Preste especial atenciéon a las
piezas mas susceptibles al desgaste.

4. Puede limpiar el equipo de ejercicio con un pafio suave y humedo. No
utilice los disolventes nilimpiadores abrasivos.




Lista de piezas

Por favor, revise todos los accesorios cuidadosamente

Numero de Nombre Diagrama Cantidad
secuencia
A Cojin del asiento 1
B Soporte del 1
banco plano
C Tubo del pie 2
Lista de paquetes de tornillos
Namero de Nombre Especificacion Cantidad
secuencia
1 Tornillo de transporte M10*65 4
2 Tornillo de hexagono interno | M6*37 4
3 Tuerca de bloqueo M10 4
4 Arandelas 310.5*0320*1.5 4
5 Llave abierta Lado opuesto de 17 1
6 Llave en L Lado opuesto de 5 mm 1




Pasos de instalacion

Paso 1:

- Retire todas las partes de la caja, saque la bolsa de plastico y coloquelas
en una superficie limpia y plana.

- Coloque el cojin del asiento en su lugar segun se muestra en la imagen.

- Saque la superficie del tubo horizontal largo del soporte del banco plano y
coléquelo sobre el cojin del asiento.

- Asegurese de que los cuatro agujeros de montaje en el soporte del banco
se alineen con los agujeros de fijacidén en el cojin del asiento.

- Saque cuatro tornillos de hexagono M6*37 y la llave en L del paquete de tor-
nillos.

- Utilice la llave en L para apretar los tornillos.

Paso 2:
- Saque el tubo del pie.

- Coloque el tubo del pie en la placa inferior del soporte del banco plano,
siguiendo la imagen.

- Alinee los dos agujeros de montaje.

- Saque cuatro tornillos M10*65 y la llave en L del paquete de tornillos.

- Utilice la llave en L para apretar los tornillos.




Paso 3:
- Saque cuatro tuercas de bloqueo M10 y arandelas.
- Coloque las arandelas sobre las tuercas.
- Apriete las tuercas con una llave.

Paso 4:
- Voltee el banco plano instalado y coldquelo sobre una superficie plana.

- Ahora esta listo para usar.




SPORTNPW

IN240300040V01_UK_ES_IT

A91-338V00

Panca piana per pesi G

Peso massimo: 300 kg

IMPORTANTE - CONSERVARE QUESTE INFORMAZIONI
PER CONSULTARLE IN SEGUITO: LEGGERE ATTENTAMENTE

ISTRUZIONI DI ASSEMBLAGGIO



INFORMAZIONI DI SICUREZZA

IMPORTANTE: leggere interamente prima del montaggio o
dell'uso.
Questa attrezzatura sportiva é costruita per ottenere una sicurezza ottimale.
Tuttavia, alcune precauzioni devono essere applicate ogni volta che si
utilizza un'attrezzatura sportiva. Assicurarsi di leggere interamente il
manuale prima di montare, mettere in funzione o utilizzare questa
attrezzatura, e osservare le seguenti precauzioni di sicurezza.

Avvertenze per l'assemblaggio

e Assicurarsi di disporre di tutte le parti e gli utensili elencati.

e Rimuovere tutti i raccordi dai sacchetti di plastica e separarli nei rispettivi
gruppi.

e Tenere bambini e animali domestici lontani dalle aree di lavoro, le parti di
piccole dimensioni possono causare il soffocamento se ingerite.

e Assicurarsi di avere spazio sufficiente per disporre le parti prima di iniziare
il montaggio.

e || montaggio di questa attrezzatura viene eseguito al meglio da 2 persone
insieme.

e Assemblare l'attrezzatura il piu vicino possibile alla sua posizione finale
(nella stessa stanza).

e | 'attrezzatura indipendente deve essere installata su una base stabile e in
piano.

e Smaltire tutti gli imballaggi con attenzione e responsabilita.

Avvertenze per l'uso

e Questa attrezzatura sportiva € realizzata per allenarsi in un ambiente
privato. Utilizzare I'attrezzatura solo per I'uso previsto.

e NON apportare modifiche all'attrezzatura che possano comprometterne la
sicurezza.

e Avvertenza! Le persone incinte o con lesioni fisiche preesistenti non
dovrebbero mai utilizzare I'attrezzatura sportiva senza previa
consultazione con un medico di fiducia.

e Siate consapevole dei segnali del vostro corpo. Un allenamento scorretto o
eccessivo puo danneggiare la vostra salute.

INTERROMPERE l'esercizio se si avverte dolore, senso di oppressione al
petto, battito cardiaco irregolare, estrema mancanza di respiro, vertigini, o
nausea. Se si verifica una di queste condizioni, CONSULTARE
IMMEDIATAMENTE IL MEDICO prima di continuare con il programma di
allenamento.

e Adattare sempre il vostro stile di allenamento al vostro livello di forma fisica
e al vostro stato di salute.

e Prima di ogni sessione di allenamento, controllare il corretto
funzionamento e la sicurezza dell'attrezzatura.

e Prima dell'uso, assicurarsi che I'attrezzatura sia installata correttamente e
che tutti i dispositivi di sicurezza siano funzionanti! Danni o alterazioni al




prodotto risultanti da modifiche ne invalideranno la garanzia. Per problemi
derivanti dalla modifica o da altre limitazioni, il venditore non é ritenuto
responsabile.

e Eventuali danni devono essere segnalati al venditore immediatamente
dopo la consegna e prima dell'uso o dell'installazione. | reclami pervenuti
successivamente non verranno presiin considerazione.

e Utilizzare solo utensili adatti per il montaggio.

e L'installazione deve essere eseguita SOLO da adulti. | bambini non
dovrebbero essere presenti nelle immediate vicinanze dell'area di lavoro in
cui si svolgono le operazioni di assemblaggio.

e Assicurarsi che tutti i raccordi siano montati saldamente prima di lasciare
che il prodotto venga utilizzato.

e Controllare tutti i raccordi a intervalli regolari per danni, componenti
allentati e altri fattori che possono portare a un allentamento della
sicurezza.

e Non lasciare i bambini incustoditi sulla panca pesi! Non & un giocattolo!
Chiedere loro di non giocare o arrampicarsi sull'attrezzatura.

e In caso di guasto durante lI'uso o durante la manutenzione, interrompere
I'uso dell'attrezzatura per evitare qualsiasi rischio di lesioni.

e | bambini o le persone con capacita fisiche o mentali ridotte, o coloro che
non hanno familiarita con questa attrezzatura, non dovrebbero essere
autorizzati a usare questa panca pesi!

e Tenere presente che questo manuale e le precauzioni di sicurezza
possono solo focalizzare la vostra attenzione su eventuali pericoli. Quando
si maneggia questo dispositivo € sempre necessario prestare attenzione e
usare il buon senso.

e Prima di utilizzare l'attrezzatura per allenarsi, riscaldarsi sempre con
esercizi di stretching.

e Prima di utilizzare I'attrezzatura, controllare che dadi e bulloni siano
stretti saldamente.

e Utilizzare I'attrezzatura su una superficie stabile e in piano, con una cover
protettiva per il pavimento o la moquette.

e |l livello di sicurezza dell'attrezzatura puo essere mantenuto solo se viene
regolarmente esaminata per rilevare danni e / o usura. Se si riscontrano
componenti difettosi durante I'assemblaggio o il controllo, o se si sentono
rumori insoliti dall'attrezzatura durante I'uso, FERMARSI! Non utilizzare
I'attrezzatura fino a quando il problema non e stato risolto.

e Indossare indumenti adatti durante I'uso. Evitare di indossare indumenti
larghi che potrebbero rimanere impigliati nell'attrezzatura o che potrebbero
limitare o impedire il movimento.

e Prima di iniziare qualsiasi esercizio o programma di allenamento
dovreste consultare il vostro medico personale per verificare se necessitate
di un esame fisico completo. Cid é particolarmente importante se avete piu
di 35 anni, non vi siete mai allenati prima, siete incinta o soffrite di qualsiasi
malattia.




PULIZIA E MANUTENZIONE

1. Esaminare regolarmente l'attrezzatura per rilevare eventuali danni da
usura che potrebbero essersi verificati nel tempo.

Il livello di sicurezza dell'attrezzatura pud essere mantenuto solo se
viene controllata regolarmente per rilevare danni e usura su cavi,
pulegge e raccordi.

2. Lubrificare periodicamente le parti mobili con olio leggero per
prevenire ['usura prematura.

3. Ispezionare e stringere tutte le parti prima di utilizzare I'attrezzatura.
Sostituire immediatamente i componenti difettosi e / o tenere
I'attrezzatura fuori uso fino all'avvenuta riparazione. Prestare particolare
attenzione ai componenti piu soggetti a usura.

4. L'attrezzatura pud essere pulita utilizzando un panno morbido e umido.
Non utilizzare solventi o detergenti abrasivi.




Elenco delle parti

Si prega di controllare con attenzione tutti gli accessori

Numero di Nome Diagramma Quantita
sequenza
A Cuscino del sedile 1
B Supporto panca 1
piatta
C Tubo del piede 2
Elenco dei pacchetti di viti
Numero di Nome Specifiche Quantita
sequenza
1 Vite di trasporto M10*65 4
2 Vite esagonale interna M6*37 4
3 Dado di bloccaggio M10 4
4 Rondelle J310.5*020%1.5 4
5 Chiave aperta Lato opposto 17 1
6 Chiave a "L" Lato opposto 5 mm 1




Passaggi di installazione

Passo 1:

- Rimuovere tutte le parti dalla scatola, togliere la borsa di plastica e posizion-
arle su una superficie pulita e piatta.

- Posizionare il cuscino del sedile come mostrato nell'immagine.

- Prendere la superficie del tubo orizzontale lungo del supporto panca piatta
e posizionarla sul cuscino del sedile.

- Assicurarsi che i quattro fori di montaggio sul supporto panca si allineino
con i fori di fissaggio sul cuscino del sedile.

- Prendere quattro viti esagonali M6*37 e la chiave a "L" dal pacchetto delle
viti.

- Utilizzare la chiave a "L" per stringere le viti.

Passo 2:
- Prendere il tubo del piede.

- Posizionare il tubo del piede sulla piastra inferiore del supporto panca
piatta, seguendo l'immagine.

- Allineare i due fori di montaggio.

- Prendere quattro viti M10*65 e la chiave a "L" dal pacchetto delle viti.

- Utilizzare la chiave a "L" per stringere le viti.




Passo 3:
- Prendere quattro dadi di bloccaggio M10 e le rondelle.

- Posizionare le rondelle sui dadi.
- Stringere i dadi con una chiave.

Passo 4:
- Girare la panca piatta installata, mettendola su un terreno piatto.

- Ora e pronta per l'uso.




If you have any questions, please contact our
customer care center.
Our contact details are below:

@ 0044-800-240-4004

}'| I‘ enquiries@mhstar.co.uk

IMPORTER ADDRESS:
MH STAR UK LTD

Unit 27, Perivale Park,
Horsenden lane South
Perivale, UB6 7TRH
MADE IN CHINA

Si vous avez la moindre question, veuillez
contacter notre centre d'assistance a la
clientele.

Nos coordonnées sont les suivantes:

@ 0033-1-84166106

}vl I‘ aosom@mhfrance.fr

Importé par:

MH France

2,rue Maurice Hartmann
92130 Issy-les-Moulineaux
France

Fabriqué en Chine

Wenn Sie Fragen haben, wenden Sie sich bitte
an unser Kundendienstzentrum.
Unsere Kontaktdaten stehen unten:

@ 0049-(0) 40-88307530
W. '4 service@aosom.de

ADRESSE DES IMPORTEURE:
MH Handel GmbH
Wendenstrafie 309

D-20537 Hamburg

Germany

IN CHINA HERGESTELLT

Sitiene alguna pregunta, comuniquese con
nuestro Centro de Atencion al Cliente.
Nuestros datos de contacto son los siguientes:

@ 0034-931294512

W| |4 atencioncliente@aosom.es

IMPORTADOR:

SPANISH AOSOM, S.L.

C/ROC GROS, N°15. 08550, ELS HOSTALETS DE
BALENYA, SPAIN.

B66295775

WWW.AOSOM.ES
ATENCIONCLIENTE@AOSOM.ES

TEL: 931294512

HECHO EN CHINA

Se tiver alguma duvida, por favor contacte o
nosso Centro de Atendimento ao Cliente.
Os nossos dados de contacto sao os seguintes:

@ 0034-931294512

M info@aosom.pt.

IMPORTADOR:

SPANISH AOSOM, S.L

C.ROC GROS N.15, 08550. ELS HOSTALETS DE BALENYA
TEL: 931294512 (SEG-SEX DAS 7:30H AS 16:30H)
INFO@AOSOM.PT

WWW.AOSOM.PT

In caso di dubbio, si prega di contattare il
nostro centro assistenza clienti.
| nostri dettagli di contatto sono di seguito:

@ 0039-0249471447

M clienti@aosom.it
IMPORTATO DA:

AOSOM ltaly srl

Centro Direzionale Milanofiori
Strada 1 Palazzo F1

20057 Assago (MI)

P.1.: 08567220960

FATTO IN CINA




